g ool

HIE

Ao D

12/07 '071 11:54 N0.C90 01/04

HliAwLt] RYAL 1¥d42

FREM -

7

- 107 ~

+49 511 4204324
L PAA G 1AL

o, AL TV

s U o 1un LJd

_.
% 4 ~
Al : Y
8 \% ek
A Y B - - ¥
%% M Gy ﬂﬂHHHHUa Ny
. ) .
AW . Y

S50mmAE —gI$¥T8¢ NV S0AF2¥#

>N, T
&) AR & s S
3 NGyl
® OO ®6 amn@v@y@W@m@@@@ BREE ®EE




L +49 511 4204324 12/07 '01 11:54 NO.0%0 02/04

PARTS NVS50AF?2
JTEN | CODE NO. DESCRIPTION ND. REMARKS
NO, 3 USED -
1 | 880-191 | TOP COVER } 1
72 | 946-827 | HEX SOCKET HD BOLT M5 X 35 (10PSC,) 4
3 | 881-100 | EXHAUST COVER. 1
4 [880-196 | PACKING (A)
5 1'880-180_[ HEAD VALVE SFRING
6 | 878~600 | HEAD VALVE O-RING 1
T | 880-140 | HEAD VALVE (&) 1
8 | 878-536 | PISTON RING 1
9 | 880-185] PISTON 0-RING } 1
10 | 881-G89 | PISTON 1
11A | BB1-103 | SYLINDER PACKING (NO, 2780) 1
12 | BB0-187 | SYLINDER WASHER (A) 1
3 | 986-374{ O-RING (P-32) 1
4""|881-098 | SYLINDER |
15 | 830-403 | PISTON DAMPER 1
16_| 831-087 | BODY A SSY (INC, 44, 45) T ]
17 - NAME PLATE 1T ]
18 | 955-479 ] E-RING GNM A
g - HITACHI LABEL 1
20 [ 875-638 ] O-RING (S-12) 1 T
21 [ 880-674 | TRIGGER (A) o ) e T
77 | 880-194 | PUSH LEVER GUIDE | 7 R
3 | 880-39 NATL GUIDE SHAFT
24 | 873-093 | O-RING (1AP-3) )
25 [880-1761 ADJUSTER STOPPER T
26 | 881-094 | TALL COVER T T
71 | 949-660 | HEX, SOCKET HD, BOLT M8 X 20 (10Pcs,) | 2
78 | 983-545 | NEEDLE ROLLER ’ B
29 | 949-770 [ ROLL PIN D4 X 14 (10PSC.)
30 [ 878-132 | FEEDER ARM
3] : 87B-340 | FEEDER SPRING 1
37 | 880-167 | FEEDER 1
33 [880-192 | PUSH LEVER SPRING 1
34 | 880-395 ] PUSHING LEVER (B) 1
35 | 880-174 1 ADJSTER i
36 | 880-175( ADJSTER SPRING 2
37 [ 959-148 | STEEL BALL D3, [75 C10PSC ) 2 e
38 [ 881-080 | PUSHING LEVER (A) . 1 T
39 | 880-081 | WASHER T Y
40 [ 949-B57 | HEX, SOCKET HD. BOLT M6 X 17 (10PCS.)
41 [ 881-097 | NOSE CAP (&) .
42 1.880-BB] | SCREW M5 X 30 (BLACK) _ ]
43 | B80-560 [ HOOK 1 ‘ -
44 | 880-40B | GRIP TAPE 1 -
45 | BRO-A07 | TAPE — 7 "
46 | 880-183 | O6-RING (i.D 31.2) =~ 1
4771°880-882 | CAP _ o 1 ]
48 | 877-914 | DUST CAP
48 | BR1-168 | DUST CAP FOR FREE ANGLE PLUG ]
49 | B7A-T82 | AIR PLUG PT1/4 1 T
49 | BB0-B43 | FREE ANGLE PLUG PT1/4 X 19 1 ]
50 [643-518 | ROLL PIN D3 X I8 (1GPSC 1

1/3




+49 511 4204324

12707 '01 11

155 NO.O90 Q3/04

PARTS NVSDAF?2
| TEM { CODE NO, DESCRIPTION NO. REMARKS |
N0 USED
5 §49-539 | ROLL PIN D3 X 25 (JOPSC,)
52 | 958-155 STFEL BALL D3.97 (10PSC.) 1
53 | 982-454 | SPRING (L) 1
54 ] 878-929 | CHANGE KNOB
55 | BI7-699 | HEAD VALVE O-RING (1.D 3.87)
56 | 878-881 | YALVE BUSHING (B)
57 | 878-885 | O-RING (S-18) |
58 | 878-825 | 0-RING (1.D 8. B) 2
59 | 981-317 [ O-RING (S-4) 1
60 | 880-6712 | VALVE PISTON (B) 1
61 ! 878-887 | O-RING (1.0 11) 1
652 | B78-884 | PLUNGER SPRING
63 | 880-673 [ PLUNGER (A)
64 | B/8-888 ) 0-RING (1.0 1.8)
65 | BBO-6T1 { VALVE BUSHING (A) 1
66 | 872-645 [ O-RING (P-9) ]
67 | 880-168 | FEED PISTON 1
68 [ B73-570 | O-RING (P-18) _ A
69 | 880-409 | SPRING 1
T0 | 877-4716 | OANPER 1
71 | 880-170 [ FEED PISTON COVER 1 R
72 | 983 748 | C-TYPE SPRING 24MM 1
73 | BB0-177 | MAGAZINE BUSHING "
74 | B78-103 | GUIDE LOCK k)
76 | 880-446 | SPRING 1
76 | 874-436 | 0-RING (P-4) 1
77 1880-397 | NAIL GUIDE ’ ~ 1
T8 | B80-163 | NAIL STOPPER (A) 1
79[ 880-393 | SPRING o 2
B0 | B80-164 | NAIL STOPPER (B) 1
81 | 880-165 [ NAIL GUIDE COVER 1
82 | 880-394 | COVER &
83" ] 878-337 | SLEEVE (B) 3
§4 | B80-413 | HEX. SOCKET HD. BOLT M4 X 10 )
85 | 881-001 | NAGAZINE i
86 | 877-371 ] NYLON NUT ¥5 1
87 = LABEL 1
88 | 940-226; SCREW M4 X 35 (10PSC,) M
89 | 880-399 | HOLDER SHAFT ' 1
90 | 880-398 | RATCHET SPRING 1~
91| 881-096 | NATL HOLDER A SSY C(INC. 97)
92 — LABEL_(B)
93 | 880-400 IAGAZINE COVER
94 | 872-971 | E-TYPE SPRING 3MM 1
95 | BTT-152 | PIN 1
96 | B76-465 | NYLON NUTM4 i B T
97 |'881-095 | MAGAZINE A SSY (INC. 85, 88-971, ¢3-36) I

2/3




+49 511 4204324

12/07 'Q7 11:55 NO.090 04/04

STANDARD ACCESSORIES NV50AF?2
ITEN [ CODE NO.]  DESCRIFTION NG, RENARKS
|_No, USED
501 | 881-093 | NOSE CAP (B) 1
507 | 877-153 | PREUNATIC TOOL LUBRICANT (300C) 1
503 | 875-769 | EYE PROTECTOR ;
504 | B78-676 | CASE 1
505 | 881-101 | PROTECTOR ]

3/3




